
 

 
 
 
 

Joint Water Purification Pilot Program 
 

Pilot Study of Advanced Treatment Processes to 
Recycle JWPCP Secondary Effluent 

 
 
 

Final Report 
 
 
 

A Joint Study by: 
 

Sanitation Districts of Los Angeles County 
and 

Metropolitan Water District of Southern California 
 
 
 
 
 
 
 
 
 
 
 

September 28, 2012 
 
 
 



 

 
 



 i

 

CONTENTS 

 

List of Figures .......................................................................................................................... v 

List of Tables .......................................................................................................................... ix 

Acknowledgments ................................................................................................................. xii 
[...]
1.1 BACKGROUND ON ADVANCED WATER TREATMENT 
 
Advanced water treatment technologies have been successfully used in a number of water 
recycling projects.  These projects typically include microfiltration (MF) or ulftrafiltration (UF) 
followed by reverse osmosis (RO), and advanced oxidation processes (AOP) where required.  
Table 1-1 summarizes water recycling facilities in Southern California, the types of membranes 
used, design fluxes, and applications.  Typical operating conditions for MF/UF membranes 
treating secondary effluent are 18 – 20 gallons per square foot per day (gfd) flux and 85-93% 
recovery.  These operating conditions typically ensure effluent quality that can yield 10 – 12 gfd 
flux and 85% recovery for downstream RO membranes.  At most facilities, biofouling of both 
MF/UF and RO membranes is controlled through the use of chloramines.  Commercially 
available anti-scalants and other chemicals are used on RO membranes to control inorganic 
fouling caused by sparingly soluble salts.   
 
1.2 PROJECT OVERVIEW 
 
The Joint Water Purification Pilot Program was a collaborative effort between the Sanitation 
Districts of Los Angeles County (Districts) and the Metropolitan Water District of Southern 
California (MWD).  The objective of the project was to evaluate the feasibility of a regional 
indirect potable reuse program to purify treated wastewater from the Districts’ Joint Water 
Pollution Control Plant (JWPCP) that is currently discharged to the Pacific Ocean.  The purified 
water produced would be conveyed either through a distribution system to meet replenishment 
needs of multiple local groundwater basins or to a single groundwater basin that would act as an 
environmental buffer prior to recovery and blending with raw water influent to one or more 
MWD treatment plants.  As part of the program, the Districts and MWD initiated Pilot Study of 
Advanced Treatment Processes to Recycle JWPCP Secondary Effluent to test advanced water 
treatment (AWT) processes and to determine the requirements to achieve water quality that 
surpassed drinking water standards.   
 
Two parallel AWT process trains were tested to determine their effectiveness in producing 
recycled water that met or exceeded the groundwater recharge water quality criteria specified in 
Title 22 of the California Code of Regulations.  One AWT process train consisted of the industry-
standard system of UF/RO/AOP, which is employed by several agencies in Southern California 
(Table 1-1).  The second AWT process train consisted of a membrane bioreactor (MBR) followed 
by RO and AOP.   
 
MBRs typically treat raw sewage or primary effluent.  However, this pilot MBR was operated as 
a “tertiary MBR” that polished secondary effluent and produced a nitrified permeate as RO feed.  
Prior to this project, a tertiary MBR had been pilot-tested once, to improve nutrient removal and 
expand a conventional wastewater treatment plant in Hamilton, Ontario, Canada (Constantine, et 
al., 2010); however the application of a tertiary MBR as RO pretreatment was novel and had not 
been tested previously.  Similar to the UF, this MBR provided permeate filtered through UF 
membranes; however, the MBR also provided biological nitrification of the effluent, which 
offered potential advantages over UF.   
 
 



 

Table 1-1.  Advanced Water Treatment/Reclamation Facilities in Southern California 
 

Agency Plant Source Water 
Year 

Started
Capacity 
(MGD) 

MF/UF 
Membrane 

MF/UF 
Flux 
(gfd) 

RO 
Membranes 

RO 
Flux 
(gfd) 

AOP Use 

Carlsbad 
MWD 

Carlsbad 
Water 
Recycling 

Encina WPCF 2005 4.0 Siemens PP 35 
Hydranautics 

ESPA 2 
NA None NA 

Exxon-
Mobil 

Exxon-
Mobil WRF 

EC Little WRP, 
tertiary 

1999 3.2 Siemens PP 22 
Hydranautics 

ESPA 2 
10 None Boiler feed 

LADPW 
Terminal 
Island 

Terminal Island, 
tertiary 

2002 4.5 
Siemens 
Memcor PP 

18 
Hydranautics 

ESPA 2 
10 None Seawater barrier 

WBMWD CRWRF  
EC Little WRP, 
tertiary 

2000 5.0 Siemens PP 22 
Hydranautics 

ESPA 2 
12 None BP boiler feed 

OCWD  GWRS  
OCSD Plant 1, 
secondary 

2008 70 Siemens PP 20 
Hydranautics 

ESPA 2 
12 

Trojan UV 
+ peroxide 

Groundwater recharge; 
seawater barrier 

WBMWD 
El Segundo, 
Phase I 

Hyperion, 
secondary 

1995 5.0 Siemens PP 18 
Hydranautics 

ESPA 2 
12 None Seawater barrier 

WBMWD 
El Segundo, 
Phase II 

Hyperion, 
secondary 

1997 2.5 Siemens PP 18 
Hydranautics 

ESPA 2 
12 None Seawater barrier 

WBMWD 
El Segundo, 
Phase III 

Hyperion, 
secondary 

2001 4.3 Siemens PP 18 
Hydranautics 

ESPA 2 
12 None Chevron boiler feed 

WBMWD 
El Segundo, 
Phase IV 

Hyperion, 
secondary 

2006 3.5 Siemens PP 20 
Hydranautics 

ESPA 2 
12 

Trojan UV 
+ peroxide 

Seawater barrier 

WRD 
Leo Vander 
Lans 

Long Beach 
WRP, Tertiary 

2005 3.0 
Pall Microzoa 
PVDF 

40 
Hydranautics 

ESPA 2 
10 Trojan UV 

Ground-water 
recharge 

GWRS: Groundwater Replenishment System; LADWP: Los Angeles Department of Public Works; OCSD: Orange County Sanitation District; OCWD: Orange County Water 
District; PP: Polypropylene; PVDF: Polyvinylidene Fluoride; WBMWD: West Basin Municipal Water District; WPCF: Water Pollution Control Facility; WRD: Water 
Replenishment District; WRF: Water Reclamation Facility; WRP: Water Reclamation Plant. 
 

2



3 
 

Biological activity in the MBR may reduce levels of organics and other compounds of concern, 
and provide a higher quality water for RO and AOP.  This additional treatment (and the fact that 
the MBR membranes are designed to operate in a solution with relatively high solids and 
organics) may also reduce fouling, which has been an issue in some full-scale UF systems.  In 
addition, nitrification is known to consume alkalinity and lower pH, both of which reduce acid 
requirements (and thus, chemical costs) for the downstream RO process.  Finally, alkalinity is a 
known scavenger of the hydroxyl radicals that are active in AOPs; therefore, the reduction in 
alkalinity has the potential to also improve the performance of the downstream AOPs.  These 
potential advantages and cost savings may more than offset the increased cost and complexity of 
using MBR for RO pretreatment, relative to using UF. 
 
 
1.3 OBJECTIVES 
 
The main objective of the pilot program was to evaluate the ability of the two AWT process trains 
to treat JWPCP secondary effluent and produce purified recycled water that met or exceeded the 
groundwater recharge water quality criteria specified in California Department of Public Health 
(CDPH) 2008 Draft Title 22 Groundwater Recharge Regulations (DGRR).  Note that a newer 
draft was released in November 2011; however, the targets in this report are largely based on the 
2008 DGRR requirements.  An additional objective was to evaluate the operational performance 
of the AWT technologies that comprise the process trains.   
 
The specific tasks of the study were the following: 

1. Conduct a review of similar water recycling projects documenting the experiences of 
these projects (e.g., design criteria, operating challenges, reliability, etc.) including 
membrane operation and treatment of target contaminants (e.g., N-nitrosodimethylamine, 
NDMA, and 1,4-dioxane). 

2. Characterize effluent and concentrate water quality from both AWT process trains; water 
quality parameters of interest include TOC, nitrogen compounds, disinfection byproducts 
(DBPs), pharmaceuticals and personal care products, pesticides, herbicides, and other 
volatile and semi-volatile compounds.  Compare effluent water quality to criteria 
specified in 2008 CDPH DGRR and other applicable regulatory limits. 

3. Evaluate UV oxidation, with and without hydrogen peroxide addition, for treatment of 
compounds that are not completely removed by RO membranes. 

4. Evaluate operating conditions (specific flux, backwash rates, chemical cleaning 
requirements, and feed/pressure energy requirements) and performance (fouling, recovery 
rate, and rejection of target contaminants) of the AWT membrane processes. 

5. Determine the effect of biological nitrification on system operations and product water 
quality. 

6. Evaluate chemicals/additives (specifically chloramines, anti-scalants, and acids) 
necessary for membrane fouling control. 

 
 



4 
 

1.4 TEST LOCATION 
 
The study was conducted at the Districts’ JWPCP, which is located in Carson, CA.  The JWPCP 
has a dry weather average flow design capacity of 400 million gallons per day (MGD) of 
secondary treatment and a peak design capacity of 540 MGD of secondary treatment.  The 
JWPCP currently treats approximately 280 MGD of wastewater.  The sources of wastewater are 
approximately 3.5 million residents, commercial businesses, and over 1,500 permitted industrial 
users.  The treatment processes at JWPCP include screening, grit removal, primary sedimentation, 
high purity oxygen activated sludge, secondary clarification, anaerobic sludge digestion, and 
sludge dewatering.  Treated effluent is disinfected prior to discharge through a tunnel and outfall 
system to the Pacific Ocean.   
 
For this project, a test site was developed from a paved location on the eastern side of the JWPCP 
(Figure 1-1).  The site was selected for its proximity to a 12-inch pressurized line carrying 
unchlorinated JWPCP secondary effluent to the solids processing area of the plant.  The site was 
also selected because a drainage channel is present that allows project effluent to be discharged 
directly into a trunk sewer that flows into the JWPCP.  From March to June, 2010, the Districts 
staff developed the test site by installing electrical power, and building or moving on-site various 
structures and containers to house equipment and instruments, data collection devices, chemicals, 
parts and tools.  A picture of the developed project site is shown in Figure 1-2.   
 

Figure 1-1.  Pilot Plant Location at JWPCP 
 

  

 
 

Test Location 



5 
 

Figure 1-2.  Pilot Plant Test Area 
 

 
 
 
1.5 PROJECT DURATION AND PHASING 
 
Operation of the pilot-scale system began in June 2010, and ended in June 2012.  The two-year 
operational period was divided into three phases, which are summarized in Table 1-2.  For 
Train 1, Phase 1 began after the UF and RO units had reached steady state, which was defined by 
stable operating parameters and water quality concentrations.  Because more work was required 
to modify the MBR for operation, Phase 1 for Train 2 began later.  Phase 1 ended when the RO 
membranes on each train were removed for autopsy.  Phase 2 began after a deep clean of the RO 
membranes on both trains.  Phase 2 ended for Train 1 when the RO unit was taken out of service 
to replace the membranes.  Phase 2 ended for Train 2 when the MBR was shut down for 
reconfiguration.  Phase 3 began after the MBR reconfiguration was complete, the RO membranes 
on both trains were replaced, and all units had reached steady state operation.  Phase 3 ended for 
Train 1 when the UF unit was shut down due to operational difficulties.  Phase 3 ended for Train 
2 with the end of the project. 
 

Table 1-2.  Operational Phases 
 

 Phase 1 Phase 2 Phase 3 

Train 1: UF-RO    
Start Date 7/9/10 7/5/11 1/20/12 
End Date 3/18/11 12/15/11 6/28/12 

Train 2: MBR-RO    
Start Date 12/8/10 7/5/11 1/20/12 
End Date 3/30/11 12/6/11 6/30/12 

 
 



6 
 

1.6 SUMMARY OF LITERATURE REVIEW 
 
A literature review on indirect potable reuse (Appendix B) was prepared by MWD, to summarize 
key findings regarding the implementation of indirect potable reuse.  The review provided an 
overview of regulatory and permit requirements for recycled water in California.  It also provided 
case studies of indirect potable reuse projects in California, Western Australia, and Virginia. The 
three California-based case studies were full-scale operations: the Groundwater Replenishment 
System in Fountain Valley, the West Coast Barrier Project in El Segundo, and the Alamitos 
Barrier Recycled Water Project in Long Beach.  For Western Australia, the two case studies were 
the full-scale Kwinana Water Reclamation Plant and a pilot plant at the Beenyup Wastewater 
Treatment Plant. The last case study was the Millard H. Robbins, Jr. Water Reclamation Plant in 
Centreville, Virginia, which discharged to surface waters feeding the Occoquan Reservoir.  
 
The first five cases were all indirect potable reuse projects that treated secondary or tertiary 
wastewater effluents with a combination of MF, RO, or UV.  The Groundwater Replenishment 
System and the West Coast Barrier Project also included hydrogen peroxide with the UV 
treatment, as an AOP.  The Millard H. Robbins, Jr. Water Reclamation Plant was designed for 
nutrient removal to improve the water quality of the Occoquan Reservoir; this plant treated 
secondary effluent with lime clarification, media filtration, carbon contactors, and chlorine 
disinfection. 
 
Each case study covered 

 key permit requirements,  
 treatment processes,  
 water quality of the source and final product water,  
 compliance with all Federal and State maximum contaminant levels (MCLs), notification 

levels, and water treatment and disinfection by-products rules, 
 removal of non-regulated compounds, such as pharmaceuticals and personal care 

products (PPCPs) and endocrine disrupting compounds (EDCs), 
 any special studies conducted on health effects or treatment process selection, design, or 

operation. 
All six plants successfully met their permit requirements; details are provided in Appendix B. 
 
 
1.7 REPORT ORGANIZATION 
 
The following two chapters provide a description of the pilot system (Chapter 2), and the 
sampling programs for the project and experimental conditions for the AOP experiments (Chapter 
3).  The operational performance (e.g., fluxes, fouling, maintenance) of the UF, MBR, and RO 
units is discussed in Chapter 4.  Water quality results are divided into three chapters.  General 
water quality parameters are discussed in Chapter 5.  Nitrosamines and 1,4-dioxane are discussed 
separately in Chapter 6, because these compounds typically drive the AOP requirements for 
AWT.  Chapter 7 provides the results for a set of samples referred to as “Title 22+” samples, 
which were taken on six days and were analyzed for more than 300 parameters.  These samples 
provided data for a much broader range of compounds than the routine or AOP samples.  Finally, 
the results and conclusions for the project are summarize in Chapter 8. 
 
 



7 
 

DESCRIPTION OF PILOT SYSTEM 
 
2.1 OVERVIEW OF PILOT SYSTEM 
 
The pilot-scale system consisted of two parallel treatment trains that treated JWPCP secondary 
effluent.  The secondary effluent was first sent through three 2-inch Eaton-Hayward strainers, 
operated in parallel.  The strainers contained stainless steel baskets with 30 mesh (595 micron) 
liners.  Prior to Phase 3 of the project, a second set of 40 mesh (400 micron) strainers was 
installed upstream of the UF/RO process train, to reduce the suspended solids loading.   
 
A simplified schematic diagram of the two treatment trains is shown in Figure 2-1.  Train 1 is 
referred to as the “UF train” throughout this report, and consisted of a Siemens system equipped 
with ultrafiltration (UF) membranes, followed by a reverse osmosis (RO) pilot system.  This RO 
system is referred to as the “UF-RO” throughout the report.  Train 2 is referred to as the “MBR 
train” throughout this report, and consisted of a modified GE/Zenon membrane bioreactor (MBR) 
followed by a second RO pilot system, which is referred to as the “MBR-RO” throughout this 
report.  RO permeate generated from each of the two trains could be further treated by one of two 
UV AOP systems.  The following sections provide more detail on each of the unit processes: the 
UF system (Section 2.2), the MBR system (Section 2.3), the RO systems (Section 2.4), and the 
two AOP systems (Section 2.5). 
 

Figure 2-1.  Schematic Diagram of Treatment Process Trains 
 

Trojan